

Received:07/12/2018 Completed:07/23/2018 Letter: H7 JB P.O.#: 4500027812 Test Report #: 3-27317-0-07

Client's Identification Item: 1015-06181. SPS-0152. Date of Mfg.: 6/28/18. Product End Use: Upholstery.

Tested For: Kristi Rygh **Key Test: FAA 12-sec.Vert FAR 25/NY-NJ 175**
 Uniroyal Engineered Products, LLC Port.Auth.
 501 South Water Street **Tel: 1-(608)-873-6631 Ext:**
 Stoughton, WI 53589 **Fax: 1-()- -**

Test Category: FAA 12 sec. Vert. Specifier: Port Authority PC: 24H
 LE: 2018; V: 3/18

TEST PERFORMED: 12 Second Vertical Flame Application as per Part 25 Appendix F Part I(b)(4), as specified by the Port Authority of New York and New Jersey (Revised Jan. 1992)

- Specifications Governing the Flammability of Drapery and Curtain Materials:
 Results are reported: Initially; After 5 launderings; After 5 dry cleanings
- Specifications Governing the Flammability of Upholstered Chairs, Benches, Couches, Banquettes, and Solid Plastic Chairs, Method 2 - Component Testing
- Specifications Governing the Flammability of Plastic Laminate and Wood Veneer Furniture, Paragraph 2, Free Standing Office Partitions, Subparagraph (b) Insulation and Covering Materials

RESULTS:	Specimen #	Afterflame (seconds)	Drip Burn (seconds)	Burn Length (inches)	Melt Length* (inches)
Length:	1	0.9	0	1.8	0
	2	3.9	0	1.6	0
	3	1.7	0	1.7	0
	Avg:	2.2	0	1.7	
Width:	4	0.6	0	1.5	0
	5	0.7	0	1.2	0
	6	0.7	0	1.5	0
	Avg:	0.7	0	1.4	

* NOTE: IN CERTAIN INSTANCES A PORTION OF THE MATERIAL UNDER TEST WILL BE DAMAGED BY THE BURNING PROCESS AND A FURTHER DEGRADATION WILL BE ATTRIBUTABLE TO SHRINKAGE OR MELTING AWAY FROM THE IGNITING FLAME. THE ACTUAL DAMAGED DISTANCE ATTRIBUTABLE TO BURNING IS ENTERED IN THE "BURN LENGTH" COLUMN. THE MELTED/SHRINKAGE DISTANCE IS ENTERED IN THE "MELT LENGTH" COLUMN.

CONCLUSION: Based on the above Results and the Acceptance Criteria on page 2, the item tested:

Complies; Does not comply

(see page 2 for Remarks, Acceptance Criteria, & Certification)

Received: 07/12/2018	Completed: 07/23/2018	Letter: H7	JB	P.O.#: 4500027812	Test Report #: 3-27317-0-07
Client's Identification	Item: 1015-06181. SPS-0152. Date of Mfg.: 6/28/18. Product End Use: Upholstery.				
Tested For: Kristi Rygh Uniroyal Engineered Products, LLC 501 South Water Street Stoughton, WI 53589	Key Test: FAA 12-sec.Vert FAR 25/NY-NJ Port.Auth. Tel: 1-(608)-873-6631 Fax: 1-()- -				175 Ext:

REMARKS: None.

ACCEPTANCE CRITERIA:

- Afterflame - 15.0 Seconds Maximum Average
- Drip Burn - 5.0 Seconds Maximum Average
- Burn Length - 8.0" Maximum Average

Note: Melt Length, when observed, is reported; however, it is not factored into the Acceptance Criteria.

CERTIFICATION: I certify that the above results were obtained after testing specimens in accordance with the procedures and equipment specified by Code of Federal Regulations Title 14 Part 25, revised as of January 1, 2013.



 AUTHORIZED SIGNATURE
 SGS GOVMARK
 / jab /gb

Phyllis Pettit

AUG 0 2 2018